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- Model Number - Part Description

COMMERCIAL 
MICROWAVE 

P4020004501

MANUFACTURING 
NUMBER



Section: DOOR ASSY

AM21274

Model:

12/06

U3100I_P4020004501
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DOOR ASSY

No. Part No. Description

Section:

Series Qty
1  R0163252 HINGE ASY KIT  Note: (INCLUDES UPPER HINGE, LOWER HINGE, RIVETS, AND, WINDOW-INNER 

[IT 6])
1

2  R0163257 OUTER DOOR ASSY.  Note: (INCLUDES INLAY, UPPER HINGE, LOWERHINGE, RIVETS, AND, 
WINDOW-INNER [IT 6])

1

3  M55D18 DOOR FILLER   KIT  Note: (INCLUDES WINDOW-INNER [IT 6]) 1
4 N M70D246 OUTER WINDOW  KIT  Note: (INCLUDES WINDOW-INNER [IT 6]) (M1, M2, M3, M4, M5, M7, M8, M9, 

M10)
1

5  R0163255 INNER DOOR KIT  Note: (INCLUDES WINDOW-INNER [IT 6]) 1
6  10785001 WINDOW, INNER DOOR 1
7  5149-V #8 AB X 3/8" SCREW 1
8 N 3000029501 DOOR HANDLE-E CT 1
9  5051032202 SET SCREW #10 X .25 1
10  5015-T #10-24 FLANGE WHIZ-LK NUT 1
11  R0163256 DOOR LATCH KIT  Note: (INCLUDES WINDOW-INNER [IT 6]) 1
12  41205P01 SPRING, DOOR 1
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12/06 *Color Code   (-)=Not Shown    #=Series, Serial Prefix or Run No.,  N=Not Available



Section: CONTROL PANEL ASSY

AM21275

Model:

12/06

U3100I_P4020004501
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CONTROL PANEL ASSY

No. Part No. Description

Section:

Series Qty
1  45398P04 FRAME, CONT PNL 1
2  4100010317 ASSY MEMB SWITCH  Note: (M1, M3, M4, M5, M6, M7, M8, M9, M11) 1
3  5149-P SCREW,#8-32 X 1-1/4 FL HD SCRE 1
4  4180001602 BACKER PLT ASY  Note: (M1, M3, M4, M5, M6, M7, M8, M9, M11) 1
5  5522546002 CLIP 1
6  5057-N #6 PAN HD MACHINE SCREW 1
7 N M31R60 KIT, CONTROLLER +$50.00 CORE  Note: (M1, M3, M4, M5, M6, M7, M8, M9, M11) 1
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Section: CAVITY ASSY

AM21276

Model:

12/06

U3100I_P4020004501
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CAVITY ASSY

No. Part No. Description

Section:

Series Qty
1  R0163301 CAVITY, WELD ASSY  Note: (INCLUDES SHELF, SEALANT, FALSE BOTTOM, BASE RIVETS, AND, 

STIRRER PUSH NUT) (M1
1

2 N R0163258 KIT, BASE  Note: (INCLUDES BASE AND STAND-OFF [IT 28]) 1
3  5039-T .187 DIA PUSH RIVET 1
4  R0156904 KIT, SHELF  Note: (INCLUDES SEALANT [IT 30]) 1
5  2033349101 LIGHT BULB (230/240 VAC) 1
6  5027-ZZ SCREW 1
7  46534P01 LIGHT HOLDER 1
8  4520500504 FIRE SENSOR ASSY 1
9  5042-B SCREW, SM 1
10  10785601 COVER LIGHT (SS) 1
11  32383P01 WSHR-RUBBER 1
12  5072-D #8-32 CAPTIVE NUT(25) 1
13  5149-C #8-32 PAN HD MACH SCR (25) 1
14  45540P01 SHIM-HINGE 1
15  4180032601Q ASSY, HINGE 1
16  45412P01 FILTER AIR 1
17  00000000 SEE NOTE  Note: RIVET-COVER MOUNTING 1
18  45422P01 STIRRER COVER 1
19  R0163263 STIRRER MOTOR KIT  Note: (INCLUDES MOTOR, GASKET AND PUSH NUT [IT 29]) 1
20  M35D53 KIT, STIRRER BLADE 1
21  M1D955 RIVET-PLASTC* 1
22  2570000202 LAMP LENS 1
23  5078-CC SCREW 1
24 N 5001-ZZ #4-40 PAN HD MACH SCR 1
25  5067-A .187 DIA POP RIVET STEEL 1
26  24597P01 GASKET 1
27  45437P01 SUPPORT MTR 1
28 N 5571173001 STANDOFF, FILTER GUIDE 1
29  5147-V PUSHNUT 1
30  M0275598 SEALER 1
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Section: INTERIOR ELEC COMPONENTS AND MTG PARTS

AM21277

Model:

12/06

U3100I_P4020004501
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INTERIOR ELEC COMPONENTS AND MTG P

No. Part No. Description

Section:

Series Qty
1  10791901 PANEL, COMPONENT 1
2 N 42365P01 U-CLIP 1
3  00000000 SEE NOTE  Note: HEX KEPS NUT 1
4  00000000 SEE NOTE  Note: NUT 1
5  5072-D #8-32 CAPTIVE NUT(25) 1
6  4002006801 SVC INTERLOCK SWITCH ASY 1
7  00000000 SEE NOTE  Note: WASHER-FLAT 1
8  5015-X SCREW, SM 1
9  4520400703 ASSY, CONNECTOR 1
10  4070001301 TRIAC - COMM/JETWAVE LST IV 1
11  5042-B SCREW, SM 1
12  5074-DD SCREW              K 1
13  38806P04 RELAY 1
14  5027-ZZ SCREW 1
15  5078-CC SCREW 1
16 N M60D149 LV TRANSFORMER KIT 1
17 N 46364P01 KIT,TRANSFORMER  Note: (M1, M2, M7, M8, M9, M10, M11) 1
18  5021032501 SCREW 1
19 N 39126P01 CABLE CLIP 1
20  10794403 MAGNETRON  Note: (M1, M2, M7, M8, M9, M10, M11) 1
21  94388P01 MAG EXH DUCT M65D342  Note: (M1, M2, M7, M8, M9, M10, M11) 1
22  5039-T .187 DIA PUSH RIVET 1
23  5067-P RIVET, POP  Note: (M3, M4, M7, M8) 1
24  46762P01 DEFLECTOR-AIR M65D344 1
25  10825601 DIVIDER, DUCT 1
26  45407P01 M65D345 DUCT, AIR 1
27 N 5147-ZZ U-CLIP 1
28  2010000801 BLOWER MOTOR 240V 50  Note: (QTY 2) (M1, M2, M8, M9, M10, M11) 1
29  10825601 DIVIDER, DUCT 1
30  45559P01 HOUSING, BLOWER  Note: (QTY 2) (M1, M2, M7, M8, M9, M10, M11) 1
31  36300P01 WHEEL, BLOWER   M35D39  Note: (QTY 2) (M1, M2, M7, M8, M9, M10, M11) 1
32  00000000 SEE NOTE  Note: E-RING -- (QTY 2) (M1, M2, M8, M9, M10, M11) 1
33  45753P01 TRANSITION-CAV EXH FS-10 1
34  1751802501 PROTECTOR,THERMAL 180C 25 AMP  Note: (QTY 2) (M1, M2, M7, M8, M9,M10, M11) 1
35  M0251717 SCREW 1
36 N 35691P01 IA 5MM FLANGE WHIZ-LK NUT (25) 1
37  M1D504 SCREW   1" 1
38  46385P01 DUCT ASSEMBLY  Note: (M1, M2, M7, M8, M9, M10, M11) 1
39  45537P01 CLIP, BLOWER MTG  Note: (M1, M2, M7, M8, M9, M10, M11) 1
40  5067-A .187 DIA POP RIVET STEEL 1
41  5140-FF TIE-ELECT. 1
42 N 45602P01 CLIP, TRANSFORMER  Note: (M1, M2, M7, M8, M9, M10 M11) 1
43  M1D888 SCREW              K 1
44  31860P01 RESISTOR  Note: (M3, M4, M7, M8) 1
45  5014-MM SPEED CLIP  Note: (M3, M4, M7, M8) 1
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Section: BACK PANEL AND COMPONENTS

AM21278

Model:

12/06

U3100I_P4020004501
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BACK PANEL AND COMPONENTS

No. Part No. Description

Section:

Series Qty
1  10804104 CAPACITOR-1.00  Note: (M7 M8, M9, M10, M11) 1
2  10825501 BRACKET 1
3  B8383102 RECTIFIER  Note: (QTY 2) (M1, M2, M7, M8, M9, M10, M11) 1
4  00000000 SEE NOTE  Note: NUT-HEX 1
5 N 4160001001 ASS'Y, BACK ACCESS PNL  Note: (M1, M2, M7, M8, M9, M10, M11) 1
6  10798801 HARNESS, OVEN  Note: (M1, M2, M7, M8, M9, M10, M11) 1
7  M0805102 FUSE 15 AMP 1
8  A4539601 POP RIVET 1
9  30928P01 FUSE BLK .250 TERM, 40 DEG TAB 1
10  26632P01 STRAIN RELF 1
11  1734386115 POWER CORD EUROPE UK  Note: (M3, M4, M7, M8) 1
12  M1D888 SCREW              K 1
13  5027-ZZ SCREW 1
14 N 46610P01 BLOCK TERM 3 POLE 2100I 1
15 N 1640000201 LINE FILT,16A, 250V, 1
16  45531P01 BRKT, CORD WRAP 1
17  5140-FF TIE-ELECT. 1
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SUPPLEMENTAL INFORMATION

No. Part No. Description

Section:

Series Qty
9999N 92670P01 TORX DRIVER, T-20 (M95D23) 1
9999 0510000185 MNL, USE & CARE  Note: (M4, M8) 1
9999N 18159P01 3/32 ALLEN WRENCH 1
9999 92131P01 CROWS FOOT WRENCH 1
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